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—_— L JL J i

Highest Channel / QPSK

Spectrum n‘?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm iy A
50 des wery A R P, V M
1 W P
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 941,10195 MHz -52,40 dBm -39.40 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.63073 GHz -52.39 dém -39.39 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.51542 GHz -51.17 dém -38.17 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.45438 GHz -46.71 dBm -33.71.dB
9.000 GHz 13,000 GHz 1.000 MHz 1262890 GHz -47.52 dBém -34.52 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.91887 GHz -36.17 dBém -23.17 d&
il
JL J -
Date: 19
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SPORTON LAB.

FCC RF Test Report

Report No. : FG552610B

LTE Band 2/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Date: 19.JL

@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
e ! ~ A R
(R VO || A
A . A, 50 dBrm AA PR
e 1 A’
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -52.28 dBm -39.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.03488 MHz -52.04 dém -39.04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -49.29 dBm -36.29 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62780 GHz -52,55 dBm -39.55 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50894 GHz -51,20 dBm -38,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50750 GHz -51.21 dBm -38.21 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98442 GHz 46,89 dBm -33.89 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.78885 GHz -46.58 dBm -33.58 db
9.000 GHz 13.000 GHz 1.000 MHz 10.54806 GHz -47.55 dBm -34.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62430 GHz -47.66 dBm -34.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90187 GHz -36.28 dBm -23.28 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.92137 GHz -36.34 dBm -23,34 d&
—_— —
)i 2 )i [
L JL ) L JL J
Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm o A
50 db: AL PRSI P U \,\'\M
Il il
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 966,30935 MHz -52.,39 dBm -39.39 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.73106 GHz -52.53 dBm -39.53 d8
1,920 GHz 3.000 GHz 1.000 MHz 2.98327 GHz -51.01 dém -38.01 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.45138 GHz -46.60 dBm -33.60 dB
9.000 GHz 13,000 GHz 1.000 MHz 1257890 GHz -47.64 dBm -34.64 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.92387 GHz -36.32 dém -23.32 d&
i
I J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG552610B

LTE Band 2/ 15MHz

Date:

Lowest Channel / QPSK Middle Channel / QPSK
@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
AA A . A A
N W N A ATV | e NV N A A
s 50 gpm— et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 868.38831 MHz -52.,49 dBm -39.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -52.25 dém -39.25 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.82426 GHz -46.55 dBm -33.55dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67649 GHz -52,09 dBm -39.09 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51182 GHz -50,88 dBm -37.88 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,52910 GHz -50,77 dBm -37.77 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97992 GHz -46.71 dBm -33.71dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz 46,45 dBm -33.45 db
9.000 GHz 13.000 GHz 1.000 MHz 12.62380 GHz -47.58 dBm -34.58 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56255 GHz -47.55 dBm -34.55 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.91087 GHz -36.25 dBm -23.25 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.92387 GHz -36.11 dBm -23.11 dB
—_— —
)i 2 )i [
L JL ) L JL J
14: 14: 1
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém U"‘W HM
i N et i .
o b had
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 973,58071 MHz -52,26 dBm -39.26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.69118 GHz -52.34 dBém -32.34 d8
1.920 GHz 3.000 GHz 1.000 MHz 1.92270 GHz -37.61 dem -24.61 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -46.58 dBm -33.58 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,54506 GHz -47.48 dBm -34.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.91087 GHz -36.27 dém -23.27 d&
i
I J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG552610B

LTE Band 2 / 20MHz

Date:

Lowest Channel / QPSK Middle Channel / QPSK
@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
A L\ . A A
R VO || VT W]
ey P " e tadh o Lo 50 dBrm—L. e W0 U an LAy
M 1 A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -52.05 dBm -39.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -52.27 dBm -39.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81886 GHz -49.71 dBm -36.71dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -46.37 dBm -33.37 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.62015 GHz -51,20 dBm -38,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.63130 GHz -51.27 dBm -38,27 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92342 GHz -46.76 dBm -33.76 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -46.80 dBm -33.80 db
9.000 GHz 13.000 GHz 1.000 MHz 12.62180 GHz -47.50 dBm -34.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.99638 GHz -47.63 dBm -34.63 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90187 GHz -36.08 dBm -23.08 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.92537 GHz -36.17 dBm -23.17 d&
—_— —
)i 2 )i [
L JL ) L JL J
14:40:02 14:41:02
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém .\]““ “M\
-50 4 == WV VPR PRSI P
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 97406547 MHz -52.,28 dBm -39.28 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.66306 GHz -52.51 dBm -39.51 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,52406 GHz -50.81 dem -37.81 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -46.59 dim -33.59 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,59530 GHz -47.54 dBm -34.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.91387 GHz -36.26 dém -23.26 d&
i
I J -
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saranas. FCC RF Test Report

Report No. : FG552610B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 1.4MHz Note 2.
Temperature Voltage
. Frequency Offset (Af)
(°C) (Volt) Result
(Hz)
50 Normal Voltage 3.6
40 Normal Voltage 2.5
30 Normal Voltage 2.7
20(Ref.) Normal Voltage 3.8
10 Normal Voltage 4.5
0 Normal Voltage -3.1
PASS
-10 Normal Voltage 2.9
-20 Normal Voltage -2.6
-30 Normal Voltage 3.8
20 Maximum Voltage 2.8
20 Normal Voltage 35
20 Battery End Point 2.1
Note:
1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
IMAX(Af)| = 4.5Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AT)] 1850.151746 = 1850 MHz
PASS
fu + [MAX(AT)| 1909.848255 = 1910MHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID : 2AV5BM11
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= as. FCC RF Test Report Report No. : FG552610B

LTE Band 25 Other PA

Peak-to-Average Ratio
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 551 6.46 6.67 PASS
Sporton International Inc. (ShenZhen) Page Number 1 A113 of A178

TEL : +86-755-8637-9589
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LTE Band 25/ 20MHz / QPSK LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
- e
o —_— o ~
= g
B =, =
0.0 0.0
\
1€ : 1€
1E 1E ‘\
| !
| i
Y il
5 |
|
|‘ A ‘
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 2156 dem 28,39 dbm 5.82 d8 2.49 0B +.45 0B 5.51 08 5.12 08 Trace 1 [ 20,51 dem 28,23 dem 7.72 d8 2.99 d8 5.10 d8 6.45 d8 7.16 08
— _— I e—— e e—
| BERREEE I ) [ CEREREERC

LTE Band 25/ 20MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db
o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
-}“““ =
N 3
0.0
N
1€ >
i,
1E =
CF 1.88 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.45 dBm 27.56 dBm 8.11 d8 3.07 dB 5.30 dB 6.67 dB 7.62 dB
I e—— _—
] (]
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saranas. FCC RF Test Report

Report No. : FG552610B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.29 1.29 3.00 2.97 4.96 4.84 9.85 9.79 14.39 | 14.39 | 18.94 | 18.90
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= as. FCC RF Test Report Report No. : FG552610B

LTE Band 25

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 14.50 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 14.50 b @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.07 dBm)| ™M1[1] 15.57 dBm)
1.88016220 GHz 1.87966430 GHz
20 s 20 ]
o ¥ _nde 26.00 dB . ndB 26.00 dB
10 df [ N e A A e 1.286700000 MHz| 0d Pttty LAY Vi et : LA 1.292300000 MHz
Q factor 1461.2 7 Qfactor | 1454.5
od 0 d 1 £
-10 d - -10 de F
20 d - 20 d 7
N kg AN
e\ Nk ST N W AVA i r =
oy v
40 df -40 di
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 L BEN1622 GHz 15.97 dBm ndB_down 1.2867 MHz ML 1.5796643 GHz 15.57 dsm ndB_down 1.2923 MHz
TL 1 LE79351 GHz -10.14 dBm ndd 26.00 dB TL L 1.8793762 GHz -10.40 dém n 26.00 dB
T2 1 1.B806378 GHz -9.93 dBm Q factor 1461.2 T2 1 1.8806685 GHz -10.38 dém Q factor 1454.5
L U J L JU J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MIL1] 17.23 dBm MIL1] 16.71 dBm
! 1.88001800 GHz 1.87902300 GHz,
20 20 bl
B DR SR 26.00 dB ~ ndp 26.00 dB
ST T T T R e ey 2.997000000 MHz 104 A el Ml watntdl - A analadat 2.967000000 MHz
Q factor 4 627.9 7 Q factor 633.3]
\ / \
|
| P
o
b 1z
L] 10 di v
| \
\ \
T 20d
e L e
Y Ve SP Y ~r
~ = 30
40 d 40 d
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1880018 GHz 17.23 dam nd8 down 2,307 MHz ML 1879023 GHz 16.71 dam nd8 down 2,967 MRz
T 1 16784835 GHz -8.46 dBm nd8 26.00 dB TL L 18785195 GHz -6.88 dBm nd8 26,00 d8
T2 1 1.B814805 GHz -9.11 dBm Q factor 627.3 T2 1 1.8814865 GHz S dBm Q factor 633.3
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 14.50 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 14.50 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.46 dBm) ™M1[1] 14.60 dBm)
. 1.88063900 GHz 1.8B046000 GHz
= 26.00 dB @ T nde 26.00 dB
g A s 4.955000000 MHZz 0d E R T e S\ BY A A o, 4.835000000 MHZ|
T 379.5 [ Q factor Y 388.9
{ |
od 0 d
!
104 -od T
] \
\
20 d 20 d ¢
A il S g ol s L P
e ] -
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1B80639 GHZ 15.46 dBm ndB_down 4.955 MHz ML 1.88046 GHz 14.60 dBm ndB_down 4,835 MHz
TL 1 LE77542 GHz -10.57 dém ndd 26.00 dB TL L 1.877562 GHz -11.15 dém 26.00 dB
T2 1 1,882498 GHz -10.20 d8m Q factor 379.5 T2 1 1.882398 GHz -10.92 dém 388.9
L U J wa L JU J L]
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LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

o o
Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.06 dBm| ™Il 15.94 dBm|
1 1.8774630 GHz . 1.8760040 GHz
20 20 -
EY RN qdB " 26.00 dB - - ndB 26.00 dB
04 P Ui S 9.850000000 MHZ, 104 D A et Nl T T 9.790000000 MHZ|
Q factor 190.6 / Q factor \ 191.6
0 d / 0 d f ‘\
J i 1
04 10 d ¥ -
20 d . 20 d Ff A
b A
- T P ~ s el e~
Cadam - =3 b~ !
40 df 40 di
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-vall ¥-val Functi Function Result
M1 1 1.877463 GHz 17.06 dBm nd@ down 9.85 MHz M1 1.876004 GHz 15.94 dBm nd@ down 9,79 MHz
TL 1 LE75125 GHz -9.26 dBm ndd 26.00 dB TL L 1.875185 GHz -9.77 dém n 26.00 dB
T2 1 1884975 GHz -8.81 dém qQ factor 190.6 T2 1 1.884975 GHz -10.39 dam qQ factor 191.6
L U J wa L JU J L]
m
Ref Level 30.00 dém  Offset 14.50 db @ RBW 300 khz RefLevel 30.00 dém  Offset 1250 db @ RBW 300 kHz
o At 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT e Att 300E SWT 1265 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 15.47 dBm)| M1l 14.80 dBm)|
1.8736760 GHz| 1.8792510 GHz|
20 dsm i nds 26.00 db) 20 dem 3 nds 26.00 d)
[ e ol A | N BN 14.386000000 MHz P VA e IR 14.386000000 MHz
10 d8; el \ 10 dé 4 i hia
" [ Q factor \ 130.2) " 7 Q factor \ 130.6}
0 ) 0 f
1
T
-0 .! ¥ -10 £
) 4 \
20 d L -20 di T
’ APV NAY W e VR Pl ran
30,00 e ) [ ‘
40 d 40 di
0 50
0 o &0 d
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 1.873676 GHz 15.47 dém gk down 14,386 MHz [ 1 1879251 GHz 14.89 dBm gk down 14,386 MHz
T1 1 1.872837 GHz -10.97 dBm nde 26.00 d& T 1 1.872747 GHz -11.06 dém nde 26.00 d&
T2 1 1.887223 GHz -10.76 dBm Q factar 130.2 T2 1 1.887133 GHz -11.13 dém Q factar 130.6

J o

J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1
= 26.00 dB @ 26.00 dB
. PTALTY 18.941000000 MHz " i . A 18.901000000 MHz
0 i 10 ?
i 99.5 i 99.7
od 0 d
10 df /! 10 d I
!
20 d { \‘ 20 d
|
A R ST A ‘
30 B — L 20t o = =
40 df 40 df
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,884236 GHz 14.34 dBm nd@ down 18.941 MH2 M1 1.885035 GHz 13.63 dBm nd@ down 18,901 MHZ
TL 1 1870569 GHz -11.48 dam nd8 26.00 dB TL L 1870529 GHz -12.45 dbm 26,00 d8
T2 1 1,88951 GHz -11.18 dém Q factor 99.5 T2 1 1.889431 GHz -12.26 dém 99.7
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Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.73 4.48 4.47 9.01 8.99 13.46 | 13.37 | 17.86 | 17.86
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LTE Band 25
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
16.13 dBm) ™M1[1] 16.02 dBm)
- 1.88029370 GHz - . 1.88015100 GHz,
A 1090909091 MHz ¥y OccBw 1.093706294 MHz,
f e A Ao adrene s T
10d 10d — s -
d P I\
o / r 0 ] '
-10 df -10 d 4
\ ~ \
/ N / \
204 v 20d -
= i P v, S %8 Ao S
g 7 i f
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB02937 GHz 16.13 dam ML 1880151 GHz 16.02 dam
T 1 LE7946014 GHz 10.73 dBm Oce Bw 1.090305051 MHz TL L 1.87946014 GHz 7.19 dm Oce Bw 1.093706294 MHz
T2 1 1 BBOSS105 GHz 8.27 dam T2 1 1.88055385 GHz 9.18 dam

L U ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.8a dBm) ™M1[1] 16.07 dBm)
- 2 1.88029370 GHz - 1.86105490 GHz,
- i X o 2.721278721 MHz 3 2.727272727 MHZ
Lt L el R, — [T et |
10d 104 ¢
{ \
od 0 d
/ \ /
10 df + -10 o 7
J
20d 20d a
- i o | T SN ~
< < = &<} e
40 df 40 d
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB02937 GHz 16.83 dam ML 18810549 GHz 16.07 dam
T 1 1.B7863936 GHz 11.00 dBm Oce Bw 2.721278721 MHz TL L 1.87863337 GHz 9.63 dBm Oce Bw 2.727272727 MHz
T2 1 1 BB136064 GHz 10.75 dam T2 1 1.88136064 GHz 9.35 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.03 dBm) ™M1[1] 15.06 dBm)
- X 1.88087900 GHz - 1.87965000 GHz,
- g\f:unw 4.475524476 MHz c 4.465534466 MHZ
B PN L A [ e
10d - i VO atind T 104 ] v el .
od 0 d
| \ /
10 d 4 ! 10 di f
\ /
20 d L \ 20 d i e
A~ | S \
A, v A ~
AT, e o P,
A domy = 30l
40 df -40 di
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1880879 GHz 15.03 dam ML 187965 GHz 15.06 dam
T 1 LB777622 GHz 10.16 dBm Oce Bw 4,475524476 MHz TL L 1.8777622 GHz 8.35 dBm Oce Bw 4.455534466 MHz
T2 1 1 BE2Z378 GHz 9.80 dam T2 1 18822278 GHz 8.67 dam
L U J wa L JU L]
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LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.53 dBm) ™M1[1 17.54 dBm)
- 1.8779420 GHZ| - ML 1.6760040 GHz
9.010080011 MHz s £.991008991 MHZ
2 | LYY, PN,
10 d 10 di =
\ /
\ / \
od | 0 di { |
! \ i \
-1 d F t 10 di L
7 \ f
‘,' \
20 d — - 20 d —
N PR — PR I N
L i e fia
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1877942 GHz 16.53 dam ML 1876004 GHz 17.54 dam
T1 1 1.B755245 GHz 10.75 dBm Oce Bw 9.010985011 MHz T1 L 1.8755045 GHz 9.68 dBm Oce Bw £.991008991 MHz
T2 1 1 BE45355 GHz 9.08 dam T2 1 18844955 GHz 9.86 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m
Ref Level 30.00 dém  Offset 14.50 db @ RBW 300 khz RefLevel 30.00 dém  Offset 1250 db @ RBW 300 kHz
o Att 30de SWT  126p: @ VBW LMHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
M1l 15.34 dBm] M1l 16.20 dBm
1.8249450 GHz| 1.8764340 GHz|
20 dsm 13.456543457 MHz 20 dem OccBw 13.366633367 MHz
T, JANVTY e
10 dém - 10 dém =
| {
o | va | |
| I ‘ !
-0 J’ T -10 j v
/ \ / |
20 d -20 di - i
A ~ L o o AT
30 de = = =
40 d -40 di
50 50
-60 d -60 d
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 1.884845 GHz 15.34 dém [ 1 1876434 Griz 16.20 dém
T1 1 1.8732567 GHz 10.33 dém Oce Bw 13456543457 MHz T 1 1.8733167 GHz 8.84 dém Oce Bw 13. 366633367 MHZ
T2 1 1.8967133 GHz 9.99 dém T2 1 1.8866833 GHz 9.03 dém
L )i J L )i J I we

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum

s vectrum &
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.33 dBm) ™M1[1 12.95 dBm)
- 1.8787610 GHZ| - 1.6781220 GHz
“ Occ B 17.862137862 MHz 17.862137862 MHz
104 2, An i _pne” o o frotloany N oy 10 4 A, T
| ; |
\
od 0 d
| l
10 df 10 | \
J \
204 20d - \
; _ o " ; NPT ) SN
A ST o =30 dgFif v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878761 GHz 14,33 dam ML 1.878122 GHz 12.95 dam
T1 1 18710889 GHz 9.97 dBm Oce Bw 17.882137862 MHz T1 L 1971048 GHz .67 dBm Oce Bw 17.882137862 MHZ
T2 1 1 888951 GHz 9.54 dam T2 1 18889111 GHz 7.81 dam
L I 4 [S JL 4 -
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Conducted Band Edge

LTE Band 25/

1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB
Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. . . AkS Line _$PURIOUIS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P f-\ 20 dhine f\ S
10 dBm Jr \ 10 dém f \
0 dB lf \ 0 dem l’ 1
-10 dBm -10 dBm
SPURIOUS_LINE_ABS 4
20 dem 20 dim
-30 dBm " and J L;
K
] ] 4 \/ iy W,
-40 dBm S 40 dgm
IS “\*‘f \ e -
-50 dam P -50 dem Yot
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84893 GHz -32.86 d&m -19.86 d& 1.013 GHz 1.015 GHz 100.000 kHz 1.91475 GHz 20.92 dim -9.08 db
1,849 GHz 1.850 GHz 20,000 kHz 185000 GHz -22.97 dém -9.57 dB 1015 GHz 1816 GHz 50,000 kHz 191801 GH= 5544 dBrm 0 44 de
1,850 GHz 1,852 GHz 100,000 kHz 185024 GHz 21.09 dem -8.01 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91600 GHz 32.67 dBm —19.67 dB
S
i J ) e i 1 )
Date: 19.JUN.2025 08:55:53 Bate J8:14:43
Lowest Band Edge / Full RB Highest Band Edge / Full RB
pectru || Spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dBm ey 10 dpmf Tt
[ [ L
0 dB I\ 0 dBI’ﬁl
L] |
-10 dBm i T -10 dgm l\
SPURIOUS_LINE_ABS [ | |
20 dem - 20 gpm
faprfss l ‘l\u l
-30 dém 4 -30 dBm
o , o ™ e
-40 dem et A 40 dem S ==
I Jm— b i
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -22.97 dém -9.97 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91388 GHz 13.07 dBm -16.93 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -28.71 dBm -15.71 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -28.15 dBm -15.15 dB
1,850 GHz 1,852 GHz 100,000 kHz 185058 GHz 13.32 dBm -16.68 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91603 GHz -20.96 dBm ~7.06 dB
T
) i )
Date: 19.JUN.2025 08:59:53 19 09:11:54
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LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [\ 20 ghine 5
10 dém ]‘ \ 10 dem ’| \
ode f ; 0 dBm 1 i
-10 d8m ] -10 dBm
SPURIOUS_LINE_ABS N
-20 dem -20 dBm
-30 dBm T \il\l‘rm -30 dBy \
40 e | L 4 \ . i [Mosabiu,
! FRORSINT ' P mo @ P ﬂ/ T 1\ T .
-50 dam A -50 dem Y,
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -28.92 d&m -15.92 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51478 GHz 20.01 dém -9.99 db
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -22.47 dBm -9.47 dB 1.015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -21.74 dBm -3.74 dB
1.850 GHz 1.852 GHz 100.000 kHz 185026 GHz 20.42 dBm -9.58 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91615 GHz -32.91 dbm -19.91 db
S
T
il A I [] [ ]
Date 025 08:56:2 ag 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 de Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNIECHHEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PASS o0 chiNe S
10 dBm 7 \ 10 dawf \
bde !‘ \ 0 dem \
-10 d8m } -10 dgm .
SPURIOUS_LINE_ABS [ \ l
-20 dem [ L 20 dpm l
-30 dBm: M WJ " 0 dBm M
i oot} i, o
40 dem . p— s 40 dBm o PRt —
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -24.29 d&m -11.29 d8 1.913 GHz 1.915 GHz 100.000 kHz 1.91417 GHz 12.02 dBm -17.98 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.84999 GHz -31.55 dBm -18.55 dB 1.015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -28.67 dBm -15.67 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85086 GHz 12.21 dém -17.79 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91606 GHz -23.77 dBm -10.77 dB
T
) i )
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LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84848 GHz -35.87 dém -22.87 d& 1.813 GHz 1.915 Ghz 100.000 kHz 1.91474 GHz 19.40 dBm -10.60 d&
1.849 GHz 1.850 Gz 20.000 kiz 1.85000 GHz -24.68 dém -1L.68.d8 1.915 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -23.27 dBm -10.27 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 19.27 dEm ~10.73 d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91602 GHz -34.23 dbm -21.23 dB
S
T
Il - i [ o
Date 025 08:5 35 19:13:4
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -26.51 dem -13.51d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01411 GHz 11.23 dBm -18.77 dB
1.849 GHz 1.850 Gz 20.000 kiz 1.85000 GHz -32.57 dém -19.57.d8 1.915 GHz 1.916 GHz 20,000 kHz 1.91501 Gz -30.34 cBm -17.34 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85094 GHz 10.95 dBm ~19.0S d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91607 GHz -26.22 dbm -13.22 dB
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LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

s um
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84891 GHz -28.29 d&m -15.29 d8 1.012 GHz 1.015 GHz 100.000 kHz 1.01478 GHz 21.02 dém -8.08 db
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -15.50 dBm -6.90 d 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -19.03 dBm -6.03 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85023 GHz 21.02 dém -8.97 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91615 GHz -30.25 dbm -17.25 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84888 GHz -24.28 dém -11.28 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91235 GHz 9.68 dBm -20.32 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -32.85 dBm -19.65 d 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -29.90 dBm -16.90 dB
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